
PROFESSIONAL SERVICES AGREEMENT 
FOR 

CITY OF PFLUGERVILLE WATER TREATMENT PLANT ENGINEERING SERVICES 
 

WORK AUTHORIZATION NO.  2020-1 

This WORK AUTHORIZATION is made pursuant to the terms and conditions of the Professional Services 

Agreement executed the 20th day of January, 2015 by and between the City of Pflugerville and DCS 

Engineering, LLC., hereinafter referred to as the Agreement. 

The Consultant will perform the scope of professional services as shown and as stipulated in 

Attachments A through D which will include the tasks to be performed, the deliverables to be provided 

by the Consultant, and the milestone schedule for completing the tasks and the deliverables. 

Compensation to the Consultant for the services provided pursuant to this work authorization shall be in 
[...]
blocks. Connect to exit line going to CW No. 1 tap. Keep the CL17 inside HSPS Building 
(where it is now). The CL17 would be about 60 ft away from sample point. This tap would be 
before the LAS and Chlorine injection point, and would include Clearwell No. 1 in the CT 
Study. 



Page 5 of 9 

b. Option 2: use exist tap on 36” pipe after the tee in valve vault between Clearwell No. 1 and 
Clearwell No. 2. Pipe sample tap back to exist CL17 in HSPS. The CL17 would be about 
420ft away. Clearwell No. 1 would not be included in this CT study.  

c. Option 3: Use exist tap on 36” pipe at tee in valve vault between Clearwell No. 1 and 
Clearwell No. 2. Pipe sample back to exist CL17 in Manville vault (about 420 ft. away). 
Clearwell No. 1 would not be included in this CT study.  

d. Option 4: use exist tap on 36” pipe at tee in the valve vault mount CL17 in SST enclosure- 
use exist electrical to MOV. Abandon MOV in place and convert to manual. Pipe about 400 
ft to HSPS for drain or into pipe bedding below. Clearwell No. 1 would not be included in 
this CT study. 

6. DCS: Evaluated the existing sodium hypochlorite generation and storage system for interim operation 
to achieve the required chlorine residual by using the existing pumps prior to installation of the 
upgraded system/pumps.   

 Chlorine generator can produce 18,000 gpd of 0.80% solution. 
 City has two 12,500 storage tanks and these are each dedicated to different sets of pumps 

with no ability to utilize the other tank as a “back-up” supply for other pumps. 
 Calculated that at 17.14 mgd max day flow and 3.5 mg/L chlorine concentration would 

require 7,500 gallons of sodium hypochlorite. If the chlorine generator breaks, there is 3.33 
days of storage in the two 12,500 gallon tanks available to dose at 3.5 mg/L.  This volume 
does not include recovery/maintenance cleans during these days.  Since the both tanks are not 
piped to supply the pumps, the storage volume is actually 1.67 days or less with one tank 
(assuming the tank was full when the sodium hypochlorite generator broke).   

 Thus, we recommend installing additional supply piping so all the sodium hypochlorite is 
available to all pumps.  DCS evaluated connecting all suction piping together to minimize 
required work.   However, this will not work due to the suction header being generated by the 
different peristaltic pumps which will result in the larger pumps overpowering the smaller 
pumps and preventing them from drawing chemical (by the vacuum they create on the 
suction piping). 

 For the interim period, one Prominent pump is being utilized to dose about 3.5 mg/L into the 
permeate header to achieve about 3.4 mg/L residual going into the distribution system after 
the high service pumps.  This will be modified back to a two location dosing scheme after the 
CT Study is approved with a 0.5 mg/L residual at the end of the disinfection zone #1 and a 
total residual of about 3.5 mg/L after the high service pumps via a second dosage point. 

7. DCS:  Analyzed using different methods to measure free chlorine due to “phantom chlorines” to 
address concerns voiced by TCEQ for accuracy of methods when measuring free chlorine below 0.50 
mg/L at the end of the disinfection zone.  In the end, this concern became mute since DCS configured 
the CT Study on a minimum residual of 0.50 mg/L and the SCADA dosing system will be setup to 
maintain residual between 0.50 to 0.60 mg/L. 

 There are three different methods to successfully measure chlorine residuals: amperometric 
titration method, FACTS method, and indophenol colorimetric method. Of these three, the 
indophenols colorimetric method is the easiest for application at the City since it requires 
buying new reagents.  

8. DCS:  Evaluated original issues identified for resolution.  These items will be addressed once the 
Installation Package construction has been completed and the SCADA system updated with new 
programming associated with these systems: 

 Obtaining required chlorine residual without Manville water turned on 
 Obtaining required chlorine residual with Manville water turned on 
 Turn Manville on ASAP to avoid water cost issues 
 Update CT study using totalized permeate flow (max of 27.6 mgd per membrane capacity) 

but recognize HSPS can only pump out 17.14 mgd from SWTP using 2 of the 3 pumps (i.e. 
firm capacity).  

o The CT Study will include the permeate piping after the membranes to Clearwell No. 
2. This will make the CT Study correct if the plant’s peak instantaneous high service 
pump capacity was sized for 32.12 mgd (i.e. 25.7 mgd membrane capacity with 
125% to meet peak hour on max day). The target residual at the end of the 
disinfection zone is 0.5 mg/L. 

o Relocate CL17 to the outlet of Clearwell No. 2.  The CL17 will be mounted to 
Clearwell No. 2 and measure chlorine residual, temperature, and pH.  All this data 
will be conveyed to the SCADA system for recording and reporting purposes; and for 
calculating the log removal.  This will be the end of the new Disinfection Zone 1.  
Electrical and communication will need to be routed to the CL17. A small peristaltic 



Page 6 of 9 

pump is needed to provide flow to the CL17 at all times even when Clearwell No. 2 
is empty due to the static lift.   

o Contacted TCEQ to confirm the flow to use for the SWMOR in disinfection tab for 
CT Study is the totalized permeate flow.  The City has been using peak raw water 
flow per TCEQ direction at the Lake Intake Pumping Station.  Depending on the 
extent of the variability seen in the permeate flow due to trains being in different 
stages of operations at different times, this totalized flow may need to be based on 
time dampened average flow instead of the instantaneous flow per TCEQ.    

 DCS:  Analyzed and developed plan to reconfigure hypochlorite chemical system for pumps, 
SCADA, and dosing process.   

o Suction piping of all hypochlorite pumps to be reconfigured so that all volume of 
hypochlorite can be used. Connecting the two hypochlorite bulk tanks at the bottom 
will not work since existing outlet is only for the exterior tank and the tanks are 
double walled. 

o Relocate LAS and Cl2 dosing point to 48” pipe between clearwells to achieve 
complete mixing before Manville is introduced to the system. Clearwell No. 1 outlet 
will remain closed in this operation and the water will flow in and out of Clearwell 
No. 1 through the inlet.  

o Manville will be re-piped to the high service pumping station suction header stub out 
(with butterfly valve).   DCS analyzed this scenario to ensure the pressure from the 
system did not negatively impact the high service pumps.  It was determined that the 
existing cla-valve is a rate of flow control valve.  This valve reduces the Manville 
distribution system pressure from about 100 psi to match the downstream pressure in 
order to achieve the desired flow rate (i.e. about 10 psi in this application).   When 
power is lost, the valve fails to a closed position.  The existing controller is where the 
flow is entered to regulate the valve.  An electronic pressure gauge will be installed 
as another safeguard to protect the pumps from pressures above about 10 psi so the 
high service pumps are not negatively affected.  An alarm to SCADA and shutdown 
will occur if this happens.  

o Note:  The Manville contract does not specify max flow that can be taken from 
Manville or a specific drop in their pressure system.  

o Chlorine pumps will be dosing at the 30” permeate header and at the HSPS suction 
header.  The LAS pump will be dosing at the HSPS suction header between the two 
clearwells.  Since ACH, sodium bisulfite, etc., are not required for a treatment 
technique, these chemicals are not required to have backup pumps; however, backup 
pumps are planned to be installed or stocked in the warehouse for standby use.  

9. Prepared installation package for City and Contractor to implement the proposed 
modifications/construction to reconfigure the system.  Sent package to four contractors to obtain 
quotes for the Contractor portion of items to be installed.  Generated a letter of recommendation to 
City for the quotes obtained so the City can award to the low bidder who was under $50,000. 

 
1.19 Brine System 

1. NA 
 
1.20 Liquid Ammonium Sulfate (LAS) System 

1. DCS:  Evaluated existing pump system (one pump) sizing and evaluated installing a second standby 
pump for redundancy that is piped in for immediate use or purchasing a backup pump for storage in 
the warehouse that can be installed if the first pump fails. LAS is flow paced using the high service 
pump flow meter and high service pump turning on.   

2. DCS:  Prepared a layout and specification/cut sheet data for inclusion in the Manville Installation 
package for making the required modifications by City Staff.  As part of this package, DCS relocated 
the dosing location to a new manhole located between Clearwell No. 1 and No. 2.  This information 
was also included in the plan submittal to TCEQ for their review and approval of changes being made 
to the WTP. 

3. DCS:  Evaluated the existing LAS and sodium hypochlorite injection locations for achieving 
minimum contact/mixing/chemical reaction durations prior to the water reaching the high service 
pumping station and/or mixing with the Manville water being introduced into the suction header.   

4. City:  Installed the LAS line that was ran on grade in a new below grade conduit with a 3/8” diameter 
tube in it to the existing injection point at manhole near Clearwell No. 1.   

1.21 Aluminum Chlorohydrate (ACH) System 
1. NA 



Page 7 of 9 

 
1.22 Citric Acid System 

1. NA 
 
1.23 Sodium Bisulfite System 

1. NA 
 
1.24 Sodium Hydroxide (Caustic Soda) 

1. NA 
 
1.25 Powder Activated Carbon (PAC) System 

1. DCS:  Researched the existing PAC material for NSF 61 approval and age of material.  Material has 
been found to not be NSF 61 approved and due to its 14 years of age has been rendered ineffective for 
use.  Thus, the two pallets of material and the material hanging in the PAC system should be thrown 
away by the City. 

2. DCS:  Analyzed required pipe diameter to the static mixer to keep PAC solution in suspension from 
the mixing system to the point of delivery via maintaining 3-5 fps.  Selected PAC dosing pump to 
meet this flow and head condition across the 1 mg/L to 25 mg/L dosing range. 

3. DCS:  Reviewed existing PAC system design and O&M manuals for operational limits and capacities 
including maximum PAC concentration it can produce. 

4. DCS:  Analyzed the total contact time of PAC with the water at an anticipated max production 
capacity of 20.5 mgd using 4 trains (i.e. N-1 membrane capacity) in the raw water pipe after the static 
mixer and in the treatment train (due to re-suspension of PAC by the aeration system).   
Recommended contact time is 15 minutes.  A total of 9.4 minutes is achieved for this configuration. 

5. DCS:   DCS and City discussed reactivating PAC system in detail on 1/23/20 and jointly agreed that 
slow dosing sodium permanganate poses a low risk of odor and taste generation per similar 
experiences at other entities in Central Texas.  DCS to participate in developing dosage plan with City 
Operators prior to start of dosing sodium permanganate.  Dosage strength, duration, sampling 
protocol, and ORP use to monitor sodium permanganate residual will be part of the plan which will 
be developed.   

6. DCS:  Evaluated this system for use as a backup to remove TOCs from the raw water that may not 
removed by the sodium permanganate system so that 1-2 mg/L is achieved prior to the membranes to 
prevent TTHM formation when chlorine is dosed.  Meet with City to discuss pros and cons of 
reactivating the system with respect to cost to repair the system from EI2. 

7. DCS:  Coordinated with EI2 and obtain quote for them to restore the existing system and perform a 
new startup and testing of the system.  Quote has been obtained and is being evaluated by City and 
DCS.  If approved, City to issue purchase order to EI2 to perform required work. This system will 
include two metering pumps, one for backup. 

8. DCS:  Sized the new PAC peristaltic pumps for dosing 1 mg/L to 25 mg/L of PAC solution from the 
existing mixing tank. 

9. DCS will work with Suez on selection of new PAC material so that damage to the membrane fibers 
does not occur (i.e. fibers become clogged with the PAC if the wrong type is used) and which is NSF 
61 approved. 

 
1.26 Chemical Building and Storage Area 

1. City:  Repainted all CMU walls inside day tank/chemical pump areas including areas damaged by 
pipe leaks to protect the CMU from further deterioration. 
 

1.27 SCADA Modifications 
1. DCS:  Per conference call on 10/18/2019 with Suez, Alterman, Operators, and DCS, trains have been 

programmed to enter MIT after a high turbidity alarm. The trains cannot go back into production 
before passing an MIT. If another train is already performing an MIT, the train goes into standby until 
it is able to perform an MIT.  

2. DCS:  Coordinated with Alterman to fix all filter turbidity meters are recording and output with the 
same analog range (0-1,000 mNTU) to SCADA. 

3. DCS and City:  Confirmed with Suez the five minute high turbidity alarm is working. As of 
11/6/2019, MIT’s were triggered for periods that do not meet the high turbidity alarm definition. (IE: 
MIT’s triggered for turbidity spikes less than five minutes long.)   This has been resolved.  There was 
a clock sync issue between SCADA and the PLC clocks that was resolved on 10/25/2019. This issue 
was causing MITs to be triggered/not triggered because they were/weren’t recognized by the PLC.  



Page 8 of 9 

4. DCS:  Followed-up with operators and Suez about the period that train 5 could not be put into a 
manual MIT on 10/19/2019. The issue was resolved and train 5 can be put into a manual MIT now. 

 
1.28 Submittals to TCEQ 

1. DCS and City:  TCEQ removed the 4 hour manual turbidimeter requirement on October 15 along 
with the daily reporting requirement to TCEQ. DCS continued to QC daily reports and converted to a 
daily turbidimeter calibration check. 

2. DCS:  Prepared and submitted the Manville Interconnect plans and specs to TCEQ on 10/28/19 along 
with updated CT Study.  On 11/5/19, these documents were formally withdrawn from TCEQ to allow 
for new modified plans and specs to be submitted at a later date.  

3. City: Revised and resubmitted SWMOR-Alts from July 2018 to August 2019. TCEQ determined 
compliance and issued Notices of Violations based on the revised reports. DCS generated Excel 
macro to aid City in entering the IFE high turbidity in the SWMORs.  

 
1.29 Standard Operating Procedures (SOP) 

1. DCS and City:  Operators have been trained to include regular calibration and calibration checks of 
the instruments at the water plant. This includes a 90 day online turbidimeter calibration, 7 day 
calibration check, and a calibration check of the benchtop turbidimeter every time an operator runs a 
series of tests. This training is being documented the SOPs that are under development. 

2. DCS:  During DCS’s work with the City Operators over about 2.5 months of reviewing the daily 
SWMOR reports (10/10/2019 – 12/31/2019), the operators demonstrated thoroughness in their 
reporting; and record keeping through the shift report emails.   DCS discontinued review of daily 
SWMORs per coordination with City.  Brandon and/or Brian are now reviewing these daily reports. 

3. DCS and City:  After December 31, 2019, city will cease submitting SWMOR to DCS for review; 
and City will stop taking daily turbidimeter calibration samples.  

4. Per recommendation by TCEQ, operator shift reports (Day, Mid, and Night shifts) have been 
implemented to document operators progress on tasks, record day to day activity at the SWTP, help 
coordinate between operators between shifts, and provide a written account of any major events that 